

Original Research

To compare the Diclofenac versus Different Paracetamol for Post-Operative Analgesia After Laparoscopic Cholecystectomy

Deepak Monga

Principal Specialist, Govt. Hospital, Sri Ganganagar, Rajasthan, India

ABSTRACT:

Aim: To compare the Diclofenac versus Different Paracetamol for Post-Operative Analgesia After Laparoscopic Cholecystectomy. **Methods:** This comparative study conducted in the Department of Anaesthesiology, 80 patients were included in the study. They were divided into two groups with 40 patients in each group. Group DP: Patients received Diclofenac with Paracetamol P (100 ml infusion) and Group DF: Patients received Diclofenac with Paracetamol PL (2 ml stat). Selected patients were from either sex, age group between 20 to 52 year, average weight, belonging to ASA grade I and II posted for laparoscopic cholecystectomy. **Results:** The demographic data showed that the mean age group was 37.1 years, weight was 60.19 kg, height was 161.5 cm and a sex ratio of female/ male=50/30 in either group. The mean duration of operation was 32.1 ± 7.9 minutes and the mean duration of analgesia was 111 ± 19 minutes. VAS taken for post-operative pain assessment was same in both the age groups over equal time interval without significant difference. The requirements of rescue analgesia were also same in both the groups. The patient satisfaction at 6 hour was assessed by taking verbal rating scale, which was same in both the age groups. **Conclusion:** On the basis of present study we concluded that both the group of patients have almost equal analgesic effect and patient satisfaction, when drugs were given as combination therapy in same dose.

Received: 22 September, 2021

Accepted: 27 October, 2021

Corresponding author: Deepak Monga, Principal Specialist, Govt. Hospital, Sri Ganganagar, Rajasthan, India

This article may be cited as: Monga D. To compare the Diclofenac versus Different Paracetamol for Post-Operative Analgesia After Laparoscopic Cholecystectomy. J Adv Med Dent Scie Res 2021;9(11):110-113.

INTRODUCTION

Laparoscopic cholecystectomy is regarded as a daycare procedure that requires a shorter duration of hospital stay. Pain significantly reduces after laparoscopic cholecystectomy approach and it shorten the recovery period, therefore, reducing discharge time from 1 to 3 days to same day discharge with an earlier return to a normal life.^{1,2} Studies have shown that laparoscopic surgery too causes postoperative pain in at least one-third of the patients and these patients have been seen taking more analgesics to alleviate pain.³ The type of pain after laparoscopy differs from laparotomy which results mainly in parietal pain (abdominal wall), patients complain more of visceral pain after operative laparoscopy.⁴ Different treatments have been proposed to relieve pain after laparoscopy. The choice of different drugs, the timing and route of their administration as well as the dosages are variable. Opioids and Non-Steroidal Anti-Inflammatory Drugs (NSAIDs) are generally used for management of postoperative pain after

laparoscopic cholecystectomy. However, the clinical importance of infiltration of wounds with local anaesthetic agents, their intraperitoneal application, as well as the choice and dosages of these agents still remain controversial.⁵

Opioids remained the superior choice for severe pain; but their adverse effects demerit their wide use.⁶ Opioids, like morphine, have associated respiratory depression, sedation, biliary spasm, decreased gastrointestinal motility, post-operative nausea and vomiting with confusion, in older patients.⁷

Paracetamol and diclofenac, the two non-opioid drugs selected in this study are preferred in post-operative pain reduction where the use of opioids are limited by their adverse effect.⁸ Paracetamol is freely available as analgesic in hospital and community settings. In spite of extensive use, its efficacy as postoperative analgesic is still not fully elucidated. With the recent availability of intravenous solution of paracetamol there is increased interest in its use in the peri-operative setting. Paracetamol has been an effective

analgesic in the management of post-operative pain, unaided or as a combination with other analgesics.^{9,10} Paracetamol is not linked with higher incidence of gastrointestinal, haematological, renal or the cardiovascular effects associated with non-steroidal anti-inflammatory drugs (NSAIDs), comprising that of selective cyclo-oxygenase-2 (COX-2) inhibitors.¹¹ Diclofenac a non-steroidal anti-inflammatory drug is administered to reduce inflammation and pain in postoperative period. It may be supplied as either the sodium or potassium salt.¹²

MATERIAL AND METHODS

This comparative study conducted in the Department of Anaesthesiology, after taking the approval of the protocol review committee and institutional ethics committee. 80 patients were included in the study. They were divided into two groups with 40 patients in each group.

Group DP: Patients received Diclofenac with Paracetamol P (100 ml infusion)

Group DF: Patients received Diclofenac with Paracetamol PL (2 ml stat)

Selected patients were from either sex, age group between 20 to 52 year, average weight, belonging to ASA grade I and II posted for laparoscopic cholecystectomy. Patients with history of drug allergy, bleeding disorders^{13,14}, asthma, gastro intestinal system bleeding, renal insufficiency, etc were excluded from the study.

Patient was taken into the pre-operative preparation room where intravenous (I.V) cannula was secured and 1 mg midazolam was given slow I.V. Then patient was shifted to the operation theatre and standard monitors ECG, NIBP and pulse oximeter were attached. All the patients were given injection 0.2 mg glycopyrolate I.V, 1 mg/kg body weight ondansetron I.V, 2 mg/kg fentanyl I.V as premedication. Induction was performed with 2 mcg/kg propofol I.V and after loss of consciousness 0.1 mg/kg vecuronium bromide I.V was given for muscle relaxation. Then patient was pre-oxygenated for 3 minutes and adequate size of I-gel was secured for ventilation. After confirming the proper placement of I-gel, anaesthesia was maintained with 1 litre of oxygen and 2 litres of nitrous oxide followed by propofol infusion. Stomach was decompressed with 10 Fr size of orogastric tube via side port of I-gel. Tidal volume and respiratory rate was adjusted to

maintain the EtCO₂ between 35-45 mm Hg. After 10 minutes of starting of surgery patients of DP group received 75 mg of diclofenac sodium aqueous I.V over a period of 10-15 minutes followed by paracetamol infusion (P) 15 mg/kg. DF group received diclofenac sodium I.V of same dose given over same period and paracetamol (PL) in same dose. After completion of surgery the muscle relaxant was reversed with injection neostigmine 0.05 mg/kg and glycopyrolate 0.01 mg/kg I.V. Once the patient gained full consciousness then shifted to post-operative care unit, where the patient was monitored for next 6 hours. The anaesthesiologist who was blinded for the study was asked to visit the patient at 30 minutes, 1 hour, 2 hour, 4 hour and 6 hour. He was also asked to keep the record of VAS score, any side effect like nausea, vomiting, headache, sedation, dizziness, rashes, neuralgia, myalgia, respiratory depression, hypotension or hypertension, bradycardia or tachycardia, shoulder pain, etc. Duration of analgesia was also recorded, starting from the time of administration of NSAIDs to perception of pain.¹⁵ A four point verbal rating scale was used to assess the patient satisfaction following administration of analgesic drugs: Poor control, Fair control, Good control, Excellent control.

STATISTICAL ANALYSIS

Statistical analysis was conducted using SPSS 24.0 software and comparisons among the groups were analyzed by using Chi-square test.

RESULTS

The demographic data showed that the mean age group was 37.1 years, weight was 60.19 kg, height was 161.5 cm and a sex ratio of female/ male=50/30 in either group. The mean duration of operation was 32.1 ± 7.9 minutes and the mean duration of analgesia was 111 ± 19 minutes (Table 1). VAS taken for post-operative pain assessment was same in both the age groups over equal time interval without significant difference (Table 2). The requirements of rescue analgesia were also same in both the groups. The patient satisfaction at 6 hour was assessed by taking verbal rating scale, which was same in both the age groups (Table 3). There was no significant difference in incidence of side effect among both the groups (Table 4).

Table 1: Demographic data of the patients

Demographic data	Group DP	Group DF	P value
Age (in years)	37.2 ± 5.9	37.1 ± 6.1	>0.05
Sex (M/F)	50	30	>0.05
Weight (kg)	60.1 ± 10.5	59.8 ± 3.2	>0.05
Height (cm)	160.77 ± 11.36	161.78 ± 3.99	>0.05
Duration of Operation (in min)	32.11 ± 8.22	31.09 ± 11.25	>0.05
Duration of Analgesia (in min)	111.18 ± 7.88	111.21 ± 8.55	>0.05

Table 2: VAS pain score of the patients

Time	Group DP	Group DF	P value
30 min	4.35 ± 1.24	4.38 ± 1.39	>0.05
60 min	3.98 ± 1.26	3.99 ± 1.39	>0.05
120 min	3.54 ± 1.9	3.58 ± 1.28	>0.05
240 min	3.37 ± 1.6	3.78 ± 1.28	>0.05
6 hour	3.48 ± 1.90	3.50 ± 1.74	>0.05

Table 3: Patient satisfaction at 6 hour of operation using Verbal Rating Scale

Verbal rating scale	Group DP	Group DF	P value
Poor 1	2	2	>0.05
Fair 2	8	7	>0.05
Good 3	23	24	>0.05
Excellent 4	7	7	>0.05

Table 4: Incidence of side effects

Side effects	Group DP	Group DF	P value
Nausea and Vomiting	3	3	>0.05
Sedation	0	0	>0.05
Headache	3	2	>0.05
Restlessness	1	0	>0.05
Dizziness	1	1	>0.05
Rashes	0	0	>0.05

DISCUSSION

Postoperative pain management is one of the most important and an ever challenging task for an anaesthesiologist. Postoperative pain is variable in duration, intensity and character and is the main factor delaying discharge of patients undergoing day-care procedures including laparoscopy and hence adding to the hospital cost. Pain after laparoscopic surgery may vary in quality and localization and is reported in several trials to be incisional, intra-abdominal, or referred (shoulder tip). The aetiology is complex, it could be due to damage to abdominal wall structures, visceral trauma, inflammation or peritoneal irritation because of carbon dioxide entrapment beneath the haemidiaphragms.¹⁶

The analgesics used for post-operative pain control are either opioids or NSAIDs or both. Diclofenac sodium is the most extensively used NSAID for this purpose. It has got analgesic, anti-inflammatory and antipyretic effect. It inhibits prostaglandin synthesis and somewhat COX-2 selective. Paracetamol is N-acetyl-Para amino-phenol diethyl amino acetic ester. It has got a good antipyretic effect and weak anti-inflammatory action. Paracetamol is available in two forms in market, as described in the introduction.

Beck et al. carried out a study among patients undergoing gynecological surgery involving vaginal and abdominal hysterectomies, in which they used paracetamol 20 mg/kg, 40 mg/kg alone and paracetamol 20 mg/kg single rectal dose in combination with diclofenac sodium 100 mg with a observational period of 24 hour after surgery, the result showed that combination of drugs had better pain management than paracetamol alone.¹⁷ Breivik et al. carried out study in patients undergoing dental

surgery with impacted IIIrd molar tooth, he used diclofenac 100 mg, paracetamol 1000 mg alone and diclofenac 100 mg with paracetamol 1000 mg single rectal dose with 8 hours of observational period.¹⁸ He observed that combination therapy has better pain control with 13-20% and 25-30% incidence of nausea and vomiting respectively. Matthews et al. used diclofenac 50 mg alone, diclofenac 50 mg with paracetamol 500 mg and used paracetamol 500 mg single oral dose before dental surgery for impacted IIIrd molar tooth with 12 hours observational period and found that pain intensity negative and no adverse effect.¹⁹ Montgomery et al used paracetamol 1500 mg alone, diclofenac 100 mg alone and paracetamol 1500 mg in addition to diclofenac 100 mg single rectal dose given before surgery with 24 hours of observation following elective gynecological surgery. He found pain intensity to be positive and higher percentage of nausea and vomiting, which could be due to morphine used in higher doses.²⁰ Munishankar et al also found same result as Montgomery et al.²¹ Riad et al carried out a study in children undergoing inguinal hernia surgery and they used diclofenac 1 mg/kg, paracetamol 40 mg/kg and a combination of diclofenac 1 mg/kg with paracetamol 40 mg/kg, in which all drugs were given rectally 1 hour before surgery. They found pain intensity to be lesser in combination of drug.²² Siddik et al used placebo, diclofenac 100 mg rectally, paracetamol 2 gm I.V. and combination of paracetamol 3 gm I.V. 6 hourly with diclofenac 100 mg rectally 8 hourly for 24 hours following caesarean section operation. They found that pain was significantly lower in combination group and no difference in incidence of nausea and vomiting.²³ Hyllested et al. documented the analgesic

efficacy was better in combination than paracetamol alone in regards to pain score, rescue analgesia and pain relief.²⁴

CONCLUSION

On the basis of present study we concluded that both the group of patients have almost equal analgesic effect and patient satisfaction, when drugs were given as combination therapy in same dose

REFERENCE

1. Kum CK, Wong CW, Goh MY, Ti TK. Comparative study of pain level and analgesic requirement after laparoscopic and open cholecystectomy. *Surg Laparosc Endosc.* 1994;4:139-41.
2. Michaloliakou C, Chung F, Sharma S. Preoperative multimodal analgesia facilitates recovery after ambulatory laparoscopic cholecystectomy. *Anesth Analg.* 1996;82:44-51.
3. Ure BM, Troidl H, Spangberger W, Dietrich A, Lefering R, Neugebauer E. Pain after laparoscopic cholecystectomy. *Surgical Endoscopy.* 1994;8(2):90-96.
4. Joris J, Cigarini I, Legrand M, et al. Metabolic and respiratory changes after cholecystectomy performed via laparotomy or laparoscopy. *Br J Anaesth.* 1992;69:341-45.
5. Lepner U, Goroshina J, Samartitel J. Postoperative pain relief after laparoscopic cholecystectomy: a randomised prospective double-blind clinical trial. *Scandinavian Journal of Surgery.* 2003;92:121-24.
6. Venkateswaran R, Prasad KN. Management of postoperative pain. *Indian J Anaesth* 2006;50(5):345.
7. Lahtinen P, Kokki H, Hendolin H, et al. Propacetamol as adjunctive treatment for postoperative pain after cardiac surgery. *Anesth Analg* 2002;95(4):813-819.
8. Sinatra RS, Jahr JS, Reynolds LW, et al. Efficacy and safety of single and repeated administration of 1 gram intravenous acetaminophen injection (Paracetamol) for pain management after major orthopaedic surgery. *Anesthesiology* 2005;102(4):822-831.
9. Remy C, Marret E, Bonnet F. Effects of acetaminophen on morphine side-effects and consumption after major surgery: meta-analysis of randomized controlled trials. *Br J Anaesth* 2005;94(4):505-513.
10. Rømsing J, Møiniche S, Dahl JB. Rectal and parenteral paracetamol and paracetamol in combination with NSAIDs, for postoperative analgesia. *Br J Anaesth* 2002;88(2):215-226.
11. Haas DA. An update on analgesics for the management of acute postoperative dental pain. *J Can Dent Assoc* 2002;68(8):476-482.
12. Altman R, Bosch B, Brune K, et al. Advances in NSAID development: evolution of diclofenac products using pharmaceutical technology. *Drugs* 2015;75(8):859-877
13. Moote C. Efficacy of Non-Steroidal anti-Inflammatory Drugs in Management of Post-operative pain. 1992; 44: 14-29.
14. Fredman B, Olsfranger D, Jedkin R. A comparative study of Ketorolac and Diclofenac on post laparoscopic cholecystectomy pain. *Euro J Anaesthesiology.* 1995; 12: 501-504.
15. Saunter RV, Serpell M, Bach FW, Morlion B, Zlateva G, et al. Relationships between changes in pain severity and other patients reported outcomes, an analysis in patients with post traumatic peripheral neuropathic pain. *Health quad life outcomes.* 2011; 9: 17.
16. Jackson SA, Laurence AS, Hill JC. Does post laparoscopy pain relate to residual carbon dioxide? *Anaesthesia.* 1996;51:485-87.
17. Beck DH, Schenk MR, Hagemann K, Doepfmer UR, Kox WJ. Pharmacokinetics and analgesic efficacy of larger dose rectal acetaminophene (40 mg/kg) in adult: a double blinded, randomized study. *Anaesth Analg.* 2009; 90: 431-436.
18. Breivik EK, Barkvoll P, Skovlund E. Combining Diclofenac with acetaminophene or acetaminophene-codeine after oral surgery: A randomised, double blind single dose study. *Clinical pharmacology Ther.* 1999; 66: 625-635.
19. Matthews RW, Scully CM, Levers BG. The efficacy of Diclofenac sodium (voltarol) with and without paracetamol in control of post- surgical dental pain. *British Dental J.* 1984;157: 357-359.
20. Montgomery JE, Sutherland CJ, Kestin IG, Sneyd JR. Morphine consumption in patients receiving rectal Paracetamol and Diclofenac alone or in combination. *British Journal of Anaesthesia.* 1996; 77: 445-447.
21. Munishankar, Fetters P, Moore C, McLeod GA. A double blind randomised controlled trial of Paracetamol, Diclofenac or the combination for the pain relief after caesarean section. *International Journal of Obstetric Anesthesia.* 2008; 17: 9-14.
22. Riad W, Moussa A. Pre-operative analgesic with rectal Diclofenac and/or paracetamol in children undergoing inguinal hernia repair. *Anaesthesia.* 2007; 62: 1241-1245.
23. Siddik SM, Aouad MT, Jalbout MI, Rizk LB, Kamar GH, et al. Diclofenac and/or Paracetamol for post-operative pain management after caesarean delivery in patient receiving patient control analgesia Morphine. *Reg Anesth Pain Med.* 2001; 26: 310-315.
24. Hyllested M, Jones S, Pedersen JL, Kehlet H. Comparative effect of Paracetamol, NSAID or their combination in post-operative pain management: A qualitative review. *British J Anaesth.* 2002; 88: 199-214.